
    
 
Chehalis, Napavine and Lewis County Sewer District No.1  155.1038  
General Sewer Plan  February 2001 

i 

TABLE OF CONTENTS 
 

                 Page No.  
 
Acronyms for the Chehalis, Napavine and LCSD No.1 General Sewer Plan .................. xi 
 
SECTION I – SUMMARY AND RECOMMENDATIONS 
Summary ....................................................................................................................... I-1 
General Sewer Plan ...................................................................................................... I-2 
Wastewater Treatment Plant ......................................................................................... I-5 
Recommendations ........................................................................................................ I-6 
[...]
VI-6 Rainfall & Net Flow vs. Time, Basin 2 .......................................................... VI-22 
VI-7 Rainfall & Flow vs. Time, Basin 3 ................................................................ VI-24 
VI-8 Rainfall & Net Flow vs. Time, Basin 4 .......................................................... VI-24 
VI-9 Rainfall & Net Flow vs. Time, Basin 5 .......................................................... VI-25 
VI-10 Rainfall & Flow vs. Time, Basin 6 ................................................................ VI-27 
VI-11 Rainfall & Flow vs. Time, Basin 7 ................................................................ VI-27 
VI-12 Rainfall & Flow vs. Time, Basin 8 ................................................................ VI-28 
VI-13 Rainfall & Flow vs. Time, Basin 9 ................................................................ VI-28 
VI-14 Rainfall & Flow vs. Time, Basin 10............................................................... VI-29 
VI-15 Surcharged Lines ......................................................................................... VI-44 
VI-16 Interceptor Upgrade Options ........................................................................ VI-50 
VI-17 Pump Station Locations ............................................................................... VI-53 
VII-1 Elevations of Key Existing Structures ......................................................... VII-16 
VII-2 Complete Dike ............................................................................................ VII-18 
VII-3 Option 1A Schematic .................................................................................. VII-28 
VII-4 Option 1A Site Plan..................................................................................... VII-29 
VII-5 Effluent Force Main ..................................................................................... VII-33 
VII-6 Option 1B Schematic .................................................................................. VII-36 
VII-7 Option 1B Site Plan..................................................................................... VII-37 
VII-8 Potential Outfall Locations .......................................................................... VII-40 
VII-9 Option 2 Schematic..................................................................................... VII-42 
VII-10 Option 2 Site Plan ....................................................................................... VII-43 
VII-11 Option 2 Disinfection Schematic ................................................................. VII-45 
VII-12 Option 3 Schematic..................................................................................... VII-48 
VII-13 Option 3 Site Plan ....................................................................................... VII-49 
VII-14 Equalization Volume Requirements for Reuse Alternatives ........................ VII-60 
VII-15 Typical Section Rapid Infiltration Basin ....................................................... VII-65 
VII-16 Typical Section Underground Infiltration Gallery ......................................... VII-66 
VII-17 Option 4Ai Schematic ................................................................................. VII-69 
VII-18 Option 4Ai Site Plan .................................................................................... VII-70 
VII-19 Potential Poplar Tree Farm Sites ................................................................ VII-74 



    
 
Chehalis, Napavine and Lewis County Sewer District No.1  155.1038  
General Sewer Plan  February 2001 

x 

LIST OF FIGURES (Continued) 
                 Page No.  
 
VII-20 Option 4Aii Schematic ................................................................................. VII-76 
VII-21 Option 4Aii Site Plan ................................................................................... VII-77 
VII-22 Option 4Bi Schematic ................................................................................. VII-83 
VII-23 Option 4Bi Site Plan .................................................................................... VII-84 
VII-24 Wetland Map ............................................................................................... VII-87 
VII-25 Option 4Bii Schematic ................................................................................. VII-88 
VII-26 Option 4Bii Site Plan ................................................................................... VII-89 
VII-27 Option 4Biii Schematic ................................................................................ VII-93 
VII-28 Option 4Biii Site Plan .................................................................................. VII-94 
VII-29 Option 6 Schematic..................................................................................... VII-97 
VII-30 Option 6 Site Plan ....................................................................................... VII-98 
VII-31 New WWP Site ......................................................................................... VII-134 
VII-32 Option 2 w/SBR Schematic ....................................................................... VII-136 
VII-33 Option 2 w/SBR Site Plan ......................................................................... VII-137 
VII-34 Option 2 w/SBR at New WWTP Site: Site Plan ........................................ VII-139 
VII-35 Option 3 w/SBR Schematic ....................................................................... VII-142 
VII-36 Option 3 w/SBR Site Plan ......................................................................... VII-143 
VII-37 Option 3 w/SBR at New WWTP Site: Site Plan ........................................ VII-145 
VII-38 Option 4Aii w/SBR Schematic ................................................................... VII-148 
VII-39 Option 4Aii w/SBR Site Plan ..................................................................... VII-149 
VII-40 Option 4Aii w/SBR at New WWTP Site: Site Plan .................................... VII-153 
VII-41 Option 6 w/SBR Schematic ....................................................................... VII-154 
VII-42 Option 6 w/SBR Site Plan ......................................................................... VII-155 
VII-43 Option 6 w/SBR at New WWTP Site: Site Plan ........................................ VII-157 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 1 

SECTION I 
 

SUMMARY AND RECOMMENDATIONS 
 

 
 
SUMMARY 
This report is being written to serve as a General Sewer Plan (GSP) for the cities of Chehalis and 

Napavine and Lewis County Sewer District No. 1 (LCSD No.1).  The City of Chehalis owns and 

operates a Wastewater Treatment Plant, which also accepts sewage from Napavine and LCSD 

No. 1.  A regional sewer operating board, which is made up of an elected official from each 

entity, is responsible for oversight of the partnership. 

 

The GSP has been prepared to address key issues that are a direct result of the Upper Chehalis 

River Dry Season Total Maximum Daily Load (TMDL) Study issued by the Washington 

Department of Ecology (DOE) in 1994.  The TMDL Study determined that there is no loading 

capacity in the Centralia Reach of the Chehalis River during dry weather conditions for 

carbonaceous biochemical oxygen demand (CBOD) and ammonia.  As a result, DOE issued the 

City of Chehalis, the City of Centralia and Darigold NPDES permits in 1996 that prohibited any 

discharge to the Centralia Reach from May 1 through October 31.  The City joined Centralia and 

Darigold in a lawsuit to block implementation of the TMDL and to appeal the NPDES permits.  

Through mediation, a Consent Decree was negotiated among all of the parties, which forms the 

basis for a revised NPDES permit.  The revised permit will still prohibit discharge to the 

Centralia Reach, but provides that the limitations be based on river flow (year-round) instead of 

simply encompassing the calendar period of May 1 through October 31. 

 

The Chehalis NPDES permit also has discharge limits for three metals (zinc, silver and copper).  

The permit stipulates both interim and final limits for the three metals.  The final limits, as 

written, will be very difficult to meet for some of the metals.  The City needs to conduct further 

sampling and analysis of the metals' actual effects on water quality in order to refine the limits.  



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 2 

 

This GSP present alternatives to 1) modify or replace the existing treatment plant to comply with 

the conditions of the revised NPDES permit, 2) find an acceptable end use for the wastewater 

during dry weather conditions, and 3) increase solids handling capacity of the existing plant. 

 

The GSP presents a work plan for further metals studies that must be completed to refine the 

final metals limits so that the City can meet them.  A typical secondary treatment plant does not 

remove any metals.  Advanced treatment plants designed to remove metals are very expensive to 

construct and operate. 

 

The Plan also presents recommended improvements for the Chehalis collection system, including 

pipe replacement for inflow and infiltration (I/I) reduction and pump station upgrades.  There are 

also upgrades recommended for some of Napavine's pump stations.  Finally, the Plan identifies 

new sewer line extensions and new pump stations that will be required to provide sewer service 

throughout the Urban Growth Areas of Chehalis and Napavine, as well as to LCSD No. 1 by the 

year 2025. 

 

GENERAL SEWER PLAN 
Chehalis, Napavine and LCSD No. 1 provide sewer service to 8,671 people in Lewis County, 

which is located in Southwest Washington (See Figure IV-3).  Chehalis has owned and operated 

a sewage collection system since the 1890s and sewage treatment facilities since 1949. 

 

The plant has undergone five major upgrades.  The first, in 1957, constructed tanks for additional 

primary and secondary clarification capacity, added a second trickling filter and a flow splitter 

box.  The second major upgrade was in 1970, which added two aeration basins, sludge storage 

basin, sludge floatation thickener, another chlorine contract tank and expanded the lab/control 

building.  The third major upgrade was in 1980, which constructed new headworks facilities, 

including grit removal and other modifications.  The City completed the fourth major plant 

upgrade in 1988, which added a second secondary clarifier and increased peak hydraulic capacity 

of the raw sewage pumps and WWTP to 13.0 MGD.  The capacity was provided to allow the 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 3 

City time to implement a major I/I removal program.  The latest major upgrade was in 1995, 

which increased the secondary treatment capacity of the plant to 7.5 MGD by adding a new 

primary spitter box and filter feed pumps. 

 

In 1977, interceptors were constructed to accept wastewater from Napavine and LCSD No. 1.  

The City started nitrifying the trickling filter effluent in 1995 to reduce the amount of ammonia 

that is discharged to the Chehalis River during the summer. 

 

The existing plant consists of a headworks that includes a screen and grit removal, two primary 

clarifiers, two trickling filters, two secondary clarifiers, chlorination and dechlorination 

equipment for disinfection and two aeration basins that serve for nitrification during the summer 

and are used for influent equalization storage during the winter.  The solids treatment train 

consists of two anaerobic digesters (one is used for anaerobic digestion and one is used for 

sludge storage), four sludge storage basins and 20,000 square feet of covered drying beds for 

sludge dewatering.  After treatment and disinfection, the wastewater is discharged into the 

Chehalis River at river mile 74.3. 

 

Chehalis, Napavine and LCSD No. 1 have all experienced sustained growth during the last five 

years, especially Npavine, which experienced an annual growth rate of 6.2% for sewer 

connections between 1992 and 1997.  For the same period, Chehalis' connections grew at an 

annual rate of 1.9%.  This plan uses a planning horizon of 27 years to make sure that the 

planning effort is adequate for 20 years after the plant improvements are constructed.  This plan 

uses average annual growth rates of 1.39% for Chehalis, 3.9% for Napavine and 2.0% for LCSD 

No. 1, which are based on the input of the jurisdiction's elected officials.  Using these growth 

rates, the projected population in the service area served by sewers in the year 2025 is 14,588. 

 

Chehalis, Napavine and LCSD No. 1 have separate collection systems.  Each entity is 

responsible for maintenance of its own collection system, except that Chehalis maintains the sole 

LCSD No. 1 pump station.  The Chehalis collection system consists of approximately 278,000 

feet of mainline gravity sewers, ten pump stations and approximately 16,800 feet of force main 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 4 

(see Section IV).  The Napavine collection system contains approximately 41,000 feet of 

mainline gravity sewers, five pump stations and approximately 9,500 feet of force main.  The 

LCSD No. 1 collection system contains approximately 28,000 feet of mainline gravity sewers, 

1,250 feet of force main. 

 

Flow monitors were installed at key manholes in the collection system during January through 

April of 1998 to determine the amount of inflow and infiltration (I/I) that is presently entering 

the collection system.  The results show that there are still four of the twelve sewage basins 

within the service area that would benefit from I/I rehabilitation projects.  The four basins that 

would benefit from I/I projects are all in Chehalis.  The results of the flow monitoring program 

are discussed in Section VI of this report. 

 

It has been determined that Chehalis would need to install approximately 35,000 feet of 8-inch 

sewer main and one new pump station to serve the urban growth area identified in its 

comprehensive plan (see Section IV).   Napavine will need to install approximately 4,000 feet of 

8-inch sewer main and one pump station to serve the urban growth area identified in its 

comprehensive plan.  LCSD No. 1 does not need to upgrade the collection system in order to 

serve anticipated growth within the district.  To implement these sewer extensions, developers 

will presumably have to pay the initial high capital costs.  It is anticipated that actual 

construction of the new pump stations and interceptors would occur over time as each area is 

developed. 

 

The Cities of Chehalis and Napavine should formally adopt the 1998 "Criteria for Sewage Works 

Design" as published by the Washington State Department of Ecology (DOE), the 1998 

"Standard Specifications and Standard Plans for Road, Bridge and Municipal Construction" as 

published by the Washington State Department of Transportation (WSDOT) and American 

Public Works Association (APWA) for all sewer work within the service area.  After the above 

referenced criteria are adopted by the cities and this Plan is approved by DOE, then DOE 

approval of future sewer extensions is not required, provided the cities send DOE an assurance 

that each proposed sewer extension conforms with the approved plan and the adopted design and 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 5 

construction standards. 

 

WASTEWATER TREATMENT PLANT 
 

The existing plant is a 4.0 MGD trickling filter plant that uses extended aeration for nitrification 

during the summer months.  The plant performs well, but has difficulty meeting the current 

NPDES permit limits for total suspended solids (TSS) and biochemical oxygen demand (BOD) 

percent removal requirements during wet weather conditions.  Two factors contribute to this; one 

is that the influent is diluted by I/I in the system and the second is that the WWTP does not have 

adequate secondary clarifier capacity.  The plant also has occasional violations of BOD and TSS 

concentration and mass (pounds per day) limitations, which appear to be caused by changing 

from the nitrification process back to wet weather operation of the trickling filter, as well as 

impacts from I/I.  The plant has had one permit violation for zinc concentration and none for 

copper or silver.  The plant site is located in the floodplain and floodway of the Chehalis River 

and experiences difficulty with flooding on a regular basis. 

 

The plant must be upgraded or replaced in order to meet the conditions of the Consent Decree 

and new NPDES permit.  The new permit limitations are stricter than the plant can meet without 

major modifications, including flood protection, new secondary clarifiers and equalization 

storage for high flows. 

 

This report also looks at several alternatives for an end use of the treated effluent during dry 

weather conditions since continued discharge to the current location will not be allowed unless 

the river water quality is enhanced and the TMDL is modified.  The end use options include 

moving the outfall location seven miles downstream below the confluence with the 

Skookumchuck River, ceasing dry weather discharge altogether and reusing the effluent and 

enhancing the water quality of the river to allow continued discharge at the current outfall 

location all year long.  The option to join in a regional plant with Centralia is also considered in 

this report. 

 

After consideration of numerous treatment plant options, this report narrowed the field to three 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 6 

treatment plant options that comply with the TMDL and the NPDES permit requirements.  The 

first option is to modify the existing treatment plant so that it operates as an extended aeration 

plant during dry weather conditions and a complete mix activated sludge plant during wet 

weather conditions.  The second option is to replace the existing plant with a new sequencing 

batch reactor (SBR) treatment plant at the existing site and the third option is to build a new SBR 

at a new site. Other types of treatment plants were also evaluated.  The analysis for both 

treatment and end use options is presented in Section VII of this report. 

 

This report also evaluates the solids process train that includes sludge conditioning, stabilization 

and ultimate utilization.  Options are presented and evaluated for thickening, stabilization, 

dewatering and land application or trucking of unstabilized biosolids to the new Centralia plant 

for processing and utilization (see Section VII). 

 

Since it is not practical to provide treatment for metals, this report focuses on providing further 

analytical data that will be used either to raise the final metals limits or get them removed from 

the NDPES permit altogether.  The metals work plan is presented in Section III of this report. 

 

RECOMMENDATIONS 
It is recommended that Chehalis, Napavine and LCSD No. 1 review this "General Sewer Plan" 

and submit it to DOE for approval.  The GSP presents recommendations for improvements to the 

collection systems. It also presents a recommended enduse and treatment plant process. After the 

GSP is approved, work will begin on the Facilities Plan for the preferred WWTP and end use 

option. The recommended location of the new WWTP will be presented in the Facilities Plan. 

 

It is recommended that Chehalis and Napavine adopt the DOE Design Standards and the 

WSDOT/APWA Standard Specifications and Standard Plans as minimum standards for all sewer 

work completed within the entire service area. 

 

COLLECTION SYSTEM 
It is recommended that several modifications be made to the Chehalis and Napavine sewage 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 I - 7 

collection systems.  The following improvements should be made as soon as funds are available: 

1. Upgrade the Riverside pump station to provide reliability. 

2. Upgrade the Prindle Street pump station to provide reliability. 

3. Upgrade alarms, telemetry and flow meters. 

 
SEWAGE TREATMENT AND END USE FACILITIES 
 
The TMDL and resulting NPDES permit which DOE issued in 1996 placed a considerable 

burden on the cities of Chehalis and Napavine, and Lewis County Sewer District No. 1 by 

forcing them to either move the discharge point of the WWTP downstream of the 

Skookumchuck River, or get out of the River altogether, during dry weather conditions.  After 

careful evaluation of numerous enduse alternatives to address the new restrictions, the 

recommended alternative is to produce Class A reclaimed water that will be used for poplar tree 

irrigation in conjunction with groundwater recharge beneath the poplar trees.  This option 

complies with the TMDL by using the effluent for a beneficial reuse and having no surface water 

discharge during dry weather conditions.   

 

An in-depth analysis of different treatment plant processes was also performed.  This was 

necessary to determine if the existing plant could be upgraded to meet the more stringent 

discharge requirements, or needed to be replaced with a new plant.  It was determined that the 

existing plant needs to be replaced with a new Sequencing Batch Reactor (SBR) treatment plant.   

 

The existing plant site is prone to flooding which led to the discussion of whether to build the 

new SBR at the existing site or at a new site.  A thorough siting analysis and a recommended 

treatment plant site will be presented in the Facilities Plan. 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001  

II-1 

SECTION II 
 

PURPOSE AND APPROACH 
 

 
 
PROJECT PURPOSE 
 
The General Sewer Plan (GSP) has been prepared to conform with current regulations and 

guidelines in the Washington Administrative Code WAC 173-240 and the Revised Code of 

Washington RCW 90.48.  The purpose of the plan is to guide the Cities of Chehalis and 

Napavine and Lewis County Sewer District No. 1 (LCSD No. 1) in providing sewer service to 

the study area through the year 2025. 

 

It is intended that upon completion of this document, it will be reviewed and approved by the 

Cities of Chehalis and Napavine, the LCSD No. 1 and the Washington State Department of 

Ecology (DOE).  Prior to implementing the recommended improvements to the wastewater 

treatment and collection facilities, a more detailed Facilities Plan must be prepared.  The 

Facilities Plan also requires DOE review and approval before design and construction can begin. 

 

APPROACH 
A primary objective of sewer system planning is to minimize adverse impacts on the 

environment, and protect the health and safety of the community.  An additional priority is to 

accomplish these goals in an economical and efficient manner.  Minimum requirements are set 

forth by the United States Environmental Protection Agency (EPA) and DOE, which the Cities 

of Chehalis and Napavine and the LCSD No. 1 must abide by in the management of their sewer 

collection and treatment facilities.  The primary instrument of these requirements is the National 

Pollution Discharge Elimination System (NPDES) permit and the Water Quality Standards 

(WAC 173-201A) for surface waters of the State of Washington.  The NPDES permit and Water 

Quality Standards are discussed in detail in Section III of this report. 
[...]
in an equivalent residential unit (ERU) of 183 gpd or approximately 65 gpd per capita at 

current housing densities. 

 

Water use projections shown in the WSP assume water production per ERU can be 

reduced by 2.5 percent in 20 years by incorporating the programs presented in the City's 

Water Conservation Plan.  Beyond use reductions that result from rate increases, the 

conservation plan assumes that strong public awareness and utilization of low-volume 

plumbing fixtures, and implementation of uniform water rates will result in long-term 

reduction beyond the already low demand per ERU.     

 
 
CITY OF NAPAVINE WATER SYSTEM 
The City of Napavine water system provides service to approximately 450 service 

connections, of which, approximately 10 are outside of the city limits.  An elevated 

100,000 gallon steel reservoir constructed in the early 1970's provides storage and system 

pressure.  A 350,000-gallon at grade reservoir and booster pump station was recently 

constructed. The following lists the City’s wells and capacities: 

 

Well No. 1: capped 

Well No. 2: 80 gpm 

Well No. 3: 35 gpm 

Well No. 4: 110 gpm 

Well No. 5: 90 gpm 

  

 Figure IV-8 shows the City of Napavine’s water system facilities. 

 

Water quality has historically been excellent other than recent coliform problems. The 

system is completely metered.  Leakage is not currently a problem as recent records 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-31 

indicate an average of more than 85% of water pumped is accounted for in metered 

consumption.  The distribution system is generally adequate for domestic flows, however, 

most areas do not have adequate fire flows.  The City is currently preparing a WSP 

update to address storage, hydraulic and capacity difficulties.  Water use per capita 

reported in previous planning documents was 113 gpcd, which is projected to be 

approximately 300 gpd per ERU at current population densities.  

 

LEWIS COUNTY SEWER DISTRICT NO. 1 WATER SERVICE 
Water service within the LCSD No.1 is provided through a combination of private wells, 

small public water systems and extensions from the City of Chehalis water system.  

Further service from the City of Chehalis to this area is limited by both hydraulic 

capacity and GMA boundaries.   

INSERT FIGURE IV-8 NAPAVINE DRINKING WATER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-32 

 

 

 

 

 

 

 

 

 

It is anticipated that future water service in this area will be provided by private and 

exempt wells since the majority of the basin is closed to additional groundwater 

withdrawals. 

 
DESCRIPTION OF EXISTING WASTEWATER COLLECTION SYSTEM 
 
The existing wastewater collection system consists of 16 pump stations and approximately 64 

miles of mainline gravity sewer pipe ranging in size from 6-inches up to 27-inches in diameter.  

A map of the existing collection system is provided in Figures IV-9 and IV-10.  The City of 

Chehalis, City of Napavine and LCSD No.1 each own and operate their respective portions of 

the collection system.  The City of Napavine and LCSD No.1 wastewater collection systems 

were constructed in 1978 using concrete pipe with rubber gasket joints and PVC pipe.  The City 

of Chehalis system began in 1907 using clay and concrete sewer pipe.  The City of Chehalis has 

replaced about 80,400 feet of the old lines with new PVC pipe through I/I rehabilitation work.  

Currently, the entire collection system consists of about 97,700 feet of PVC and the remaining 

233,700 feet is concrete, clay or other pipe materials.  

 

There are 16 pump stations varying in size from the small North Kresky station, which is a 35 

gpm submersible station, up to the largest, Prindle Street pump station, which has a peak 

capacity of approximately 7,500 gpm.  Ten of these stations are wet wells with submersible 

pumps.  The other six are wet well/dry well pump stations with pumps located in the dry wells.  

The largest station, Prindle, was constructed in 1948 and has been upgraded as recently as 1988.  



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-33 

The other three large wet/dry well pump stations are identical stations and were built in 1978.  

Those stations are Napavine, Rush Road, and Riverside pump stations. 

 

A more comprehensive review and evaluation of the collection system and pump stations are 

provided in Section VI.  That evaluation divides the collection system into twelve collection 

basins.  Flows are estimated for each basin along with projected flows for the expanded service 

area. 

 

INSERT FIGURE IV-9 EXISTING COLLECTION SYSTEM 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-34 

INSERT FIGURE IV-10 EXISTING COLLECTION SYSTEM 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-35 

DESCRIPTION OF EXISTING WASTEWATER TREATMENT SYSTEM 
 
The WWTP was first constructed in 1949 and has undergone substantial upgrades in 1957, 1970, 

1980 and 1995.  Other minor improvements were implemented in 1988, 1993, and 1997.  The 

existing WWTP site plan is shown in Figure IV-11.  A schematic of the existing WWTP is 

provided in Figure IV-12.  The following is a brief description of the major components of the 

WWTP. 

 

1. All flow from the service area arrives at the plant in an 18-inch common force main from 

Riverside and Prindle pump stations and a small 6-inch force main and pump station 

serving Shoreline Drive.  There is no gravity flow to the plant. 

 

2. A Doppler meter, installed in February 1999, measures the influent flow where the force 

main enters the site. 

 

3. The flow enters the top of the elevated headworks structure which consists of a grit 

chamber and rotating fine screen.  The grit chamber removes sand and gravel and the 

screen removes plastic and rubber goods, rags and other larger debris.  The screen 

(Hycor) apparatus compresses the screening and discharges directly into a trash bin for 

disposal.  A bypass channel with manual bar screening is also provided. 

 

4. The treatment process consists of primary clarification, trickling filter and secondary 

clarification.  Two aeration basins are used for ammonia removal during the summer and 

flow equalization during the winter. There are two equal-sized primary clarifiers that are 

the spiraflow type.  Each primary clarifier is 50-feet in diameter and has a sidewater 

depth of 9-feet.  Both primary clarifiers are made of concrete and have a sloped floor and 

sludge collection rake arm assembly. 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-36 

INSERT FIGURE IV-11 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 INSERT FIGURE IV-12 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-37 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

5. There are two unequally sized trickling filters.  Filter No. 1 is 7-feet deep and has a 

diameter of 90-feet and Filter No. 2 is 6-feet deep and has a diameter of 66-feet.  Both 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-38 

use rock filter media. 

 

6. After biological treatment in the trickling filters, the flow is pumped to two secondary 

clarifiers.  The first secondary clarifier is the spiraflow type with a diameter of 65-feet 

and a sidewater depth of 10-feet.  The newer clarifier is the center feed type with a 

flocculating center well and has a diameter of 65-feet and a sidewater depth of 18-feet.  

Both clarifiers are made of concrete and have a sloped floor and sludge collection hopper. 

Sludge is recirculated back to the aeration basins or wasted to the primary clarifiers. 

 

7. During the summer, when the plant is operating in the nitrification mode, the flow 

leaving the trickling filters is sent to the north aeration basin prior to secondary 

clarification.  The basin converts harmful ammonia into nitrate.  The aeration basin has a 

volume of 0.95 MG with a sidewater depth of 9-feet.  The basin is mixed and aerated 

with four two-speed fixed 15 Hp aerators.  The second (south) aeration basin is not used 

in the summer. Flow leaving the extended aeration basin is pumped to the secondary 

clarifiers. 

 

8. During the winter, when nitirification is not required, both aeration basins are drained and 

are used for influent equalization storage.  Inflows in excess of about 7.5 MGD are routed 

to the equalization storage basins for treatment after influent flow decreases below plant 

capacity, which is usually a couple of days later. 

 
9. After clarification, the wastewater flows by gravity to the chlorine contact basins for 

disinfection.  There are three chlorine contact basins, but only two are currently used for 

disinfection.  Chlorine Contact Basin 1 has been converted for use as a flow diversion 

structure.  The chlorine is produced in the chlorine building by mixing chlorine gas with 

plant water.  The gas is stored in 150-pound cylinders. 

 

10. The disinfected effluent is dechlorinated with sulfur dioxide which is currently stored in 

150-pound cylinders.  

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-39 

11. The dechlorinated effluent then flows by gravity to a single port outfall in the Chehalis 

River. 

 
12. Primary solids and waste activated sludge (WAS) are pumped to the primary anaerobic 

digester, which has a capacity of 158,239 gallons.  The primary anaerobic digester is 

mixed by recirculation pumps and heated to approximately 37°C.  Digested sludge is then 

transferred to the secondary anaerobic digester, which is used for sludge storage and 

supernating.  The secondary anaerobic digester has a capacity of 158,239 gallons and is 

neither mixed nor heated.  Treated biosolids are pumped from the secondary anaerobic 

digester to the open sludge storage basin that has a volume of 342,000 gallons.  Solids 

from the storage tank are pumped to sludge drying beds at approximately 8-10% solids.  

There are 14 sludge-drying beds that are all covered.  However, four of the beds are used 

for storage of equipment.  Total available drying bed area that is currently used is 20,000 

square feet. 

 
The City's operation and maintenance (O&M) manual provides descriptions of the various 

design parameters, sizes, locations, O&M and troubleshooting for the system. Design criteria for 

the plant is summarized in Table IV-3 and a list of plant equipment is summarized in Table IV-4. 

 

 

 

 
 

TABLE IV-3 
EXISTING WWTP DESIGN DATA 

Rated Flow Capacity  
Secondary Treatment Capacity 7.5 MGD 
Peak Hydraulic Capacity 13.0 MGD 
Secondary Treatment Capacity w/Equalization Storage 9.3 MGD 

 

Rated Loading Capacity  
ERUs 14,958  
BOD5 4,880 lbs/day 
TSS 5,125 lbs/day 

 

Influent Force Main  
Type, Diameter 18-inch DIP 
Peak Pumping Capacity 15.4 MGD 

 

Chlorine Contact Tanks  
No. 2 – 102,600 gallons (l:w) = 60:1 
No. 3 – 89,900 gallons (l:w) =  



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-40 

Total – 192,500 gallons  
Detention Time at 4 MGD 70 Minutes 
Detention Time at 13 MGD (Peak Flow) 21 Minutes 

 

Chlorination Equipment  
Number 1 
Capacity 500 lbs/day 
Chlorination Rate 15 mg/l 
Control Oxidation Reduction Potential (ORP) 

 

Anaerobic Digester No.1  
Volume 158,230 gallons 
Operating Temperature 37°C  
Mixed Yes 
Sidewater Depth 22-Feet 
Diameter 35-Feet 

 

Anaerobic Digester No.2  
Volume 158,230 gallons 
Operating Temperature Ambient  
Mixed No 
Sidewater Depth 22-Feet 
Diameter 35-Feet 

 

Sludge Storage Basin   
Volume 342,000 gallons 
Sidewater Depth 10-feet 

 

Dechlorination Equipment (Sulfur Dioxide)  
Number 1 
Capacity 250 lbs/day 
Control Oxidation Reduction Potential (ORP) Paced  

 

Plant Outfall  
Size 24-inch 
Length 380-feet 

 

Emergency Generator  
Size 90 kW 
Fuel Type Diesel 

 

Sludge Drying Beds  
Type Covered 
Number 14 
Size 20-Feet X 100-Feet 
Total Area 28,000 Square Feet 
  

 

 
 

 
TABLE IV-4 
EXISTING WWTP PARAMETERS 
Headworks 
12 ft. X 12 ft. Grit Chamber 
5.3 MGD Hycor Screen 
7.7 MGD Parshall Flume 
13+ MGD Bypass Bar Screen 
 

Primary Clarifiers 
No. of Tanks – 2 
Sidewater Depth – 9ft. 
Diameter – 50 ft. 
Area/Tank – 1,963 sf. 
Weir length/tank – 342 ft. 
Volume/tank – 134,000 gal. 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-41 

Trickling Filter No. 1 
Rock Media 
Depth – 7 ft. 
Diameter – 90 ft. 
Area – 6,362 sf. (0.15 acres) 
2 – 3.7 MGD Recirc. Pumps 
 

Trickling Filter No. 2 
Rock Media 
Depth – 6 ft. 
Diameter – 66 ft. 
Area – 3,421 sf. (0.08 acres) 
2 – 3.7 MGD Recirc. Pumps 
 

Secondary Clarifier No. 1 
Sidewater Depth – 10 ft. 
Diameter – 65 ft. 
Area – 3,320 sf. 
Weir Length – 477 ft. 
Volume – 270,000 gal. 
 

Secondary Clarifier No. 2 
Sidewater Depth – 18 ft. 
Diameter – 65 ft. 
Area – 3,320 sf. 
Weir Length – 372 ft. 
Volume – 453,000 gal. 
 

Filter Feed Pumps 
2 at   2.1 MGD 
1 at   4.3 MGD 
Total 8.5 MGD 
 

Aeration/Equalization Basins 
No. of Basins – 2 
L:W – 125 ft. X 125 ft. 
Sidewater Depth – 10 ft. 
Area/tank – 15,625 sf. 
Volume/tank – 955,000 gal. 
2 – 1 MGD Dewatering Pumps 
 

Secondary Clarifier Feed Pumps 
2 at     5.5 MGD 
1 at     2.0 MGD 
Total 13.0 MGD 
 

Aerators (each basin) 
Type: Fixed 
Power: 15 Hp 
Number: 4 
Hp/1,000 cf.: 0.5 
 

 

 

 
 
 
CAPACITY OF EXISTING WWTP 
A comprehensive capacity evaluation of the existing WWTP was prepared in 1993.  This 

capacity evaluation took into account all of the plant upgrades and established firm plant 

capacities for flow, BOD5 and TSS.  The plant’s firm capacity for secondary treatment is 7.5 

MGD.  Using the two equalization storage basins allows for a flow of 9.3 MGD to be treated to 

secondary standards.  Flows through the plant in excess of 7.5 MGD receive only primary 

clarification and disinfection with chlorine.  Peak hydraulic capacity is 13.0 MGD regardless of 

permit conditions.  Table IV-5 shows the hydraulic capacity for major unit processes at the plant. 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-42 

TABLE IV-5 
EXISTING UNIT PROCESS HYDRAULIC CAPACITY 
Treatment Units Hydraulic Average (MGD) Capacity Peak (MGD) 
Headworks Facilities 7.5 13.0 
Equalization/Aeration Basins N/A 13.0 
Primary Clarifier Splitter Box 7.5 7.5 
Primary Clarifiers 4.7 11.8 
Trickling Filter Feed Pumps 7.5 7.5 
Trickling Filter Distributor Arms N/A 8.98 
Secondary Clarifier Feed Pumps 7.5 13.0 
Secondary Clarifier Splitter Box 7.5 13.0 
Secondary Clarifiers 5.3 8.0 
Chlorine Contact Tanks 5.0 15.1 
Dechlorination Systems 7.5 7.5 

 

Firm capacity of the plant under the current NPDES permit for BOD5 and TSS is more difficult 

to quantify because of the variability in loading rates for each unit process shown in DOE’s 

"Criteria for Sewage Works Design" (Orange Book).  The trickling filter loading rate for BOD5 

is the most critical for determining the plant's BOD5 capacity.  According to the Orange Book, 

the trickling filter loading rate should be between 25 and 300 lbs/day/1,000 cf. Therefore, with 

the existing trickling filters, the BOD5 capacity is from 1,026 lbs/day up to 19,518 lbs/day.  

Based on a low loading rate of 75 lbs/day/1,000 cf the BOD5 capacity is 4,880 lbs/day. 

A more realistic rate of 150-lbs/day/1,000 cf yields a trickling filter capacity of 9,750 lbs/day.  In 

addition, the primary clarifiers remove an average of 24% of influent BOD5.  Therefore, the rated 

BOD5 capacity of the plant is 13,000 lbs/day based on 24% removal in the primary clarifiers and 

a loading rate of 150-lbs/day/1,000 cf for the two trickling filters.  No allowance is assumed for 

BOD5 capacity in the aeration basins. 

 

The TSS capacity of the plant according to the 1993 capacity evaluation is 5,125 lbs/day.  This is 

mostly limited by the solids process train.  Ammonia removal was not required in the previous 

NPDES permit and subsequently was not evaluated in the 1993 report.  The WWTP has 

demonstrated adequate ammonia removal capacity from June through October in 1996-98 when 

extended aeration has been applied.  However, the ammonia removal capacity for high flow 

conditions is minimal and is limited by aerator capacity.  

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-43 

DOE performed a facility inspection of the WWTP in June 2000. Mr. Dave Knight (DOE) issued 

a letter to the City on September 15, 2000 regarding concerns he had about plant capacity and 

operations as a result of the inspection. See Appendix B for the inspection letter and subsequent 

correspondence from Gibbs & Olson to the City, which responds to Mr. Knight’s concerns. 

 

EXISTING PLANT CONDITIONS 
Data on the plant flows and performance are collected by the plant operators and recorded on 

report forms (DMRs) which the City submits each month to the DOE.  A detailed analysis of 

WWTP flow is presented in Section V of this report.  A summary of the plant influent loading 

data for BOD5 (mg/l), BOD5 (lbs/day), TSS (mg/l), TSS (lbs/day), ammonia (mg/l) and ammonia 

(lbs/day) from the beginning of April 1995 through the end of March 1998 is presented in Table 

IV-6.  The following figures show the influent parameters. 

 

 

 

INSERT TABLE IV-6 

MONTHLY WWTP INFLUENT DATA 
 
 
 
 
 
 
 
 
 
 
 
 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-44 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Influent 
Figure IV-13: This graph shows the monthly average influent BOD5 concentration to the 

WWTP.  All values are expressed as milligrams per liter (mg/l). Table IV-6 shows the overall 

average BOD5 concentration to be 165 mg/l. The average wet weather (November 1 though 

April 30) BOD5 concentration is 129 mg/l while the average dry weather (May 1 through 

October 31) BOD5 concentration is 200 mg/l.  For purposes of this report, the 90th percentile 

value (maximum monthly average) of the entire data set is 246 mg/l and is used for design 

calculations. 

 

Figure IV-14: This graph shows the monthly average influent BOD5 mass loading to the WWTP.  

All values are expressed as pounds per day (lbs/day).  Table IV-6 shows the overall average 

BOD5 loading to be 2,370 lbs/day.  The average wet weather (November 1 though April 30) 

BOD5 loading is 2,534 lbs/day while the average dry weather (May 1 through October 31) BOD5 

loading is 2,207 lbs/day.  For purposes of this report, the 90th percentile value (maximum 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-45 

monthly average) of the entire data set is 3,264 lbs/day and is used for design calculations.  

Existing BOD5 removal capacity is greater than the existing design loading condition. 

 

Figure IV-15: This graph shows the monthly average influent TSS concentration to the WWTP.  

All values are expressed as milligrams per liter (mg/l).  Table IV-6 shows the average overall 

TSS concentration to be 161 mg/l.  The average wet weather (November 1 though April 30) TSS 

concentration is 143 mg/l while the average dry weather (May 1 through October 31) BOD5 
[...]
Proposed land use for the planning area does not include farmland.  However, there are 

areas within the planning area boundaries that have soil conditions that are designated 

prime farmland soils by the Natural Resource Conservation Services located mainly in 

the rich alluvial soils adjacent to the Chehalis and Newaukum Rivers.  The soils in these 

areas are comprised primarily of Newberg fine sandy loam, with lesser amounts of 

Chehalis silty clay and Cloquato silt loam. There are no designated agricultural resource 

lands in the planning area by the City or County under the provisions of the GMA. 

 
ADJACENT WASTEWATER FACILITIES 
The City of Centralia WWTP is located approximately 2 miles north of the northern 

boundary of the planning area and approximately 3.5 miles north of the Chehalis 

Regional WWTP.  The Centralia WWTP provides secondary treatment up to 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-23 

approximately 7.5 MGD as presented in the City's 1998 Facilities Plan (CH2M Hill, 

1998).  The 1998 Facilities Plan recommends replacement of the existing Centralia 

WWTP at one of three sites to the north of the existing WWTP.  Options for utilizing the 

new Centralia WWTP as a regional facility for Centralia and Chehalis are discussed in 

Section VII of this report. 

 

DESCRIPTION OF EXISTING WATER SYSTEMS 
 
A majority of the water service in the planning area is provided by the City of Chehalis and City 

of Napavine municipal water systems.  There are numerous small water systems and private 

wells which provide water service to a relatively small percentage of the population located 

between the two cities.  The majority of the smaller systems are located in the proximity of 

LCSD No.1.  Future service areas for the Chehalis and Napavine water systems correspond to 

each City's UGA. 

 

 CITY OF CHEHALIS WATER SYSTEM 
The City of Chehalis water system currently provides service to approximately 3,160 

service connections, of which, approximately 900 are outside city limits.  The service 

connections outside the city limits are primarily along Jackson Highway and the North 

Fork Road.  Figure IV-7 shows the major components of the City of Chehalis water 

system. The City of Chehalis currently has two sources of supply, one providing water 

from the North Fork of the Newaukum River and the other from the Chehalis River. 

 

 

 

INSERT FIGURE IV-7 CHEHALIS DRINKING WATER 

 
 
 
 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-24 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The North Fork of the Newaukum River Source 
This supply system includes intake facilities and equipment consisting of a bar screen, 

traveling screen, turbidity monitoring and chlorination equipment, standby power and 

approximately 17.5 miles of raw water transmission line.  The intake site is situated 

approximately 17 miles from the city, approximately 10 miles east of Jackson Highway, 

in Section 20, Township 14 North, Range 1 East, W.M.  The watershed of the intake 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-25 

encompasses an area of about 18 square miles predominately owned by the 

Weyerhaeuser Company. 

 

A majority of the 16-inch transmission line from the intake to the Henderson Park pump 

station line was replaced in 1977 with ductile iron pipe.  The cast iron portion of 

the line is believed to be in acceptable condition.  Until recent years the intake operations 

were conducted jointly by the cities of Centralia and Chehalis and operational costs were 

shared by both cities.  After provisions of the Federal Safe Drinking Water Act prohibited 

the City of Centralia from using "filtered water" from this source, they reluctantly 

curtailed their operations in 1993, and in 1994 were forced to abandon the Newaukum as 

an unfiltered supply source. 

 

Now that Centralia is no longer using this source, it appears that Chehalis would be 

entitled to withdraw a much greater quantity of available water (2.8 MGD based on the 

City's initial 1912 right and 6.46 MGD based on the City's 1923 right).  Even though this 

quantity of water appears to be sufficient to satisfy the 2015 peak day demand, the 

probable least mean monthly flow at the intake has been estimated in previous studies to 

be as low as 5.2 MGD.  

 

 
 

 
Chehalis River Source 
The Chehalis River pump station and intake were constructed on the east bank of the 

Chehalis River near Riverside Road at approximately Chehalis river mile (RM) 75 in 

1961-62.  The intake is a 10-foot square wooden crib with a layer of 6-inch rocks in the 

walls to act as a screen.  A 48-inch diameter corrugated metal pipe extends from the 

intake crib approximately 50-feet to the pump station wet well located on the riverbank. 

 

The wet well is a reinforced concrete structure, 19-feet in diameter.  The station 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-26 

originally was equipped with one 100 horsepower (Hp) and one 150 Hp vertical turbine 

pump.  In 1993, a third pumping unit (150 Hp) was added.  An automatically cleaned 

traveling screen is housed in the pump station and screens the water before it enters the 

wet well. 
 

The three pumps discharge into a common 18-inch steel transmission line that extends 

approximately 8,000-feet to the water treatment plant.  The present capacity of the 

facility is 5.04 MGD (7.8 cubic feet per second), which is more than the projected 2015 

peak day needs.  The electrical service and controls were replaced within the past four 

years and even more recently controls were replaced and relocated above the record flood 

level. The existing 18-inch line from the pump station to the filter plant has a capacity of 

15 cfs, which is the City's water right permit instantaneous limit. 
 

Just like the North Fork source, the Chehalis River source faces vulnerabilities related to 

forest practices that take place in the upper watershed of the river and its tributaries.  This 

source also faces potential problems related to agricultural and dairy activities that take 

place upstream of the intake. 

 

It is anticipated that Chehalis will be required to use the Chehalis River intake to augment 

flows from the North Fork and make up differences in peak day demands beyond those 

that can be currently supplied (1.76 MGD in 2015).  This source also provides a backup 

in the event of a failure or problem with the North Fork supply, in which case it would 

provide the entire water supply to the City. 

 

Centralia – Chehalis Intertie 
The Cities of Centralia and Chehalis have constructed an emergency intertie, connecting 

the two cities' water systems.  The intertie is currently un-metered, but has two valves, 

one operated by each city.  Operation requires cooperation and specific action by both 

cities.  The purpose of this system is to provide each city with a source of water, although 

limited, from the other's water system, during emergency conditions. 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-27 

WATER RIGHTS  
 
Washington Water Law 
The surface water code of the State of Washington, Chapter 90.03 RCW, was enacted in 

1917.  Before that, water rights could be established under the common law.  These older 

water rights are often termed common law, or "vested" water rights.  Common law water 

rights are of two types: riparian rights and appropriative rights.  Riparian water rights 

must be used upon lands that are adjacent to the water body from which the water is 

withdrawn.  The common law appropriation doctrine sanctions withdrawing water and 

using it at distant locations. 

 

North Fork of the Newaukum River 
The City of Chehalis initiated a common law appropriation of water from the Newaukum 

in 1912.  Centralia later applied for water rights.  After a series of disputes, a State 

Supreme Court decision in 1954 decreed that the City of Chehalis has the right to the first 

2.8 MGD of flow in the river at the intake.  The City of Centralia, which has ceased 

withdrawing water from the North Fork source, has (and may still have) a subsequent 

right to the next 4.8 MGD.  The Court also ruled that the City of Chehalis had the right to 

all water in excess of 7.6 MGD.  The City also has an additional certificate for 10 cfs 

(6.46 MGD) vested through a water right permit certificated in 1923.  These water rights 

are sufficient to supply the projected 2015 peak day needs, however, the transmission 

main system cannot currently deliver the entire quantity to the water treatment plant. 

 

Chehalis River 
The City of Chehalis holds a water right permit to withdraw up to 15 cfs from the 

Chehalis River, dating back to 1957.  The permit contains a 50 cfs minimum flow 

provision.  The permit contained an initial completion date of May 1, 1962, which has 

been extended a number of times.  In 1996, the City requested that the permit be 

certificated, based on projected 20-year use projections that included providing a 

proposed power generating facility with raw water.  Since DOE saw the issue of 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-28 

supplying the raw water to the proposed power facility as an outstanding (but uncertain) 

factor that could significantly influence the 20-year projections, DOE elected to extend 

the permit for ten years, until May 1, 2006. 

 

Water Treatment Plant 
The treatment plant was constructed in 1960-61 and its components include a flash 

mixing chamber where coagulant is added and mixed, two slow mixing chambers (in 

series), a presettling basin and two (parallel) settling basins, two rapid  sand filters (also 

in parallel) and a clearwell.  The water surface elevation (maximum) at the treatment 

plant is 415.7-feet.  Raw water from the North Fork and/or the Chehalis River may be fed 

into the plant.  The plant provides coagulation, flocculation, sedimentation, filtration, 

disinfection, pH adjustment/control and fluoridation.  Aluminum chloride hydroxide is 

the primary coagulant that is currently used at the plant.  Lime is used to provide pH 

adjustment and the plant generally maintains a finished water pH of 7.2 to 7.4.   

 

Post-treatment disinfection is accomplished with chlorine gas applied to provide a 

residual concentration ranging from 0.4 to 2.0 parts per million (ppm) in the water 

distribution system, with a distribution system average of approximately 1.0 ppm.  

 

Three certified operators staff and operate the facility.  They also conduct water quality 

monitoring, inspecting and testing throughout the water system.  The plant operates 24 

hours per day and is staffed at least eight hours per day during the workweek. 

 

During the past six years, the plant has been upgraded to include a streaming current 

detector that provides extremely responsive coagulant feed rates that are automatically 

varied as the demand dictates and an emergency backup generator, which provides 

essential electric power during emergencies and outages.  The water treatment plant 

currently provides finished water with a turbidity typically ranging from 0.03 to 0.09 

nephelometric turbidity unit (NTUs). 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-29 

Based on the maximum filter rate of 2.5 gpm per square foot of surface area (as 

established by DOH criteria), the water treatment plant's current capacity is 4.8 MGD or 

3,360 gpm.  Although the plant has a listed capacity of 4.84 MGD, the effective 

"operating" capacity is actually closer to 4.0 MGD.  This difference is due to down time 

for filter backwashes and operational flow reductions that are required.  Chemicals on 

hand include liquid aluminum chloride hydroxide, lime, fluoride, liquid chlorine, filter 

aid polymers and various laboratory chemicals and reagents. 

 

Storage 
The storage facilities for the main pressure zone (low-level system) consist of two 

reservoirs: a 5 MG reservoir located adjacent to the water treatment plant; and a 1 MG 

reservoir located south of the current city limits.  The upper-level system is served by a 

100,000-gallon reservoir.  The Valley View pressure zone distribution system is served 

by two 67,000-gallon reservoirs (a total of 134,000 gallons).   

 

The primary reservoirs (Main and Kennicott Reservoirs) serving the main zone have 

sufficient capacities to meet demands beyond the projected 2015 required levels.  The 

other reservoirs, however, cannot meet current demand including fire flow needs, and 

improvements will be made as part of the City's Capital Improvement Plan (CIP).  An 

additional 100,000-gallon reservoir will be constructed to augment the existing High 

Level Reservoir.  In order to address the potential fire flow needs at the north end of the 

city, a 500,000-gallon reservoir will also be constructed. 

 

Water Demand and Conservation 
Water use in the Chehalis system is metered at several locations prior to treatment, post-

treatment as the water enters the distribution system and through individual water meters.  

The total amount of raw water has been broken down into its components of plant 

operational use and loss, total entering the reservoir (distribution system), system 

operational losses and total demand.  These water qualities were evaluated and this 

information was used to develop water consumption, use projections and peak need 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-30 

quantity forecasts in the City's 1997 Water System Plan (WSP).  The 1997 WSP shows 

total residential water consumed divided by the number of residential connections results 

in an equivalent residential unit (ERU) of 183 gpd or approximately 65 gpd per capita at 

current housing densities. 

 

Water use projections shown in the WSP assume water production per ERU can be 

reduced by 2.5 percent in 20 years by incorporating the programs presented in the City's 

Water Conservation Plan.  Beyond use reductions that result from rate increases, the 

conservation plan assumes that strong public awareness and utilization of low-volume 

plumbing fixtures, and implementation of uniform water rates will result in long-term 

reduction beyond the already low demand per ERU.     

 
 
CITY OF NAPAVINE WATER SYSTEM 
The City of Napavine water system provides service to approximately 450 service 

connections, of which, approximately 10 are outside of the city limits.  An elevated 

100,000 gallon steel reservoir constructed in the early 1970's provides storage and system 

pressure.  A 350,000-gallon at grade reservoir and booster pump station was recently 

constructed. The following lists the City’s wells and capacities: 

 

Well No. 1: capped 

Well No. 2: 80 gpm 

Well No. 3: 35 gpm 

Well No. 4: 110 gpm 

Well No. 5: 90 gpm 

  

 Figure IV-8 shows the City of Napavine’s water system facilities. 

 

Water quality has historically been excellent other than recent coliform problems. The 

system is completely metered.  Leakage is not currently a problem as recent records 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-31 

indicate an average of more than 85% of water pumped is accounted for in metered 

consumption.  The distribution system is generally adequate for domestic flows, however, 

most areas do not have adequate fire flows.  The City is currently preparing a WSP 

update to address storage, hydraulic and capacity difficulties.  Water use per capita 

reported in previous planning documents was 113 gpcd, which is projected to be 

approximately 300 gpd per ERU at current population densities.  

 

LEWIS COUNTY SEWER DISTRICT NO. 1 WATER SERVICE 
Water service within the LCSD No.1 is provided through a combination of private wells, 

small public water systems and extensions from the City of Chehalis water system.  

Further service from the City of Chehalis to this area is limited by both hydraulic 

capacity and GMA boundaries.   

INSERT FIGURE IV-8 NAPAVINE DRINKING WATER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-32 

 

 

 

 

 

 

 

 

 

It is anticipated that future water service in this area will be provided by private and 

exempt wells since the majority of the basin is closed to additional groundwater 

withdrawals. 

 
DESCRIPTION OF EXISTING WASTEWATER COLLECTION SYSTEM 
 
The existing wastewater collection system consists of 16 pump stations and approximately 64 

miles of mainline gravity sewer pipe ranging in size from 6-inches up to 27-inches in diameter.  

A map of the existing collection system is provided in Figures IV-9 and IV-10.  The City of 

Chehalis, City of Napavine and LCSD No.1 each own and operate their respective portions of 

the collection system.  The City of Napavine and LCSD No.1 wastewater collection systems 

were constructed in 1978 using concrete pipe with rubber gasket joints and PVC pipe.  The City 

of Chehalis system began in 1907 using clay and concrete sewer pipe.  The City of Chehalis has 

replaced about 80,400 feet of the old lines with new PVC pipe through I/I rehabilitation work.  

Currently, the entire collection system consists of about 97,700 feet of PVC and the remaining 

233,700 feet is concrete, clay or other pipe materials.  

 

There are 16 pump stations varying in size from the small North Kresky station, which is a 35 

gpm submersible station, up to the largest, Prindle Street pump station, which has a peak 

capacity of approximately 7,500 gpm.  Ten of these stations are wet wells with submersible 

pumps.  The other six are wet well/dry well pump stations with pumps located in the dry wells.  

The largest station, Prindle, was constructed in 1948 and has been upgraded as recently as 1988.  



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-33 

The other three large wet/dry well pump stations are identical stations and were built in 1978.  

Those stations are Napavine, Rush Road, and Riverside pump stations. 

 

A more comprehensive review and evaluation of the collection system and pump stations are 

provided in Section VI.  That evaluation divides the collection system into twelve collection 

basins.  Flows are estimated for each basin along with projected flows for the expanded service 

area. 

 

INSERT FIGURE IV-9 EXISTING COLLECTION SYSTEM 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-34 

INSERT FIGURE IV-10 EXISTING COLLECTION SYSTEM 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-35 

DESCRIPTION OF EXISTING WASTEWATER TREATMENT SYSTEM 
 
The WWTP was first constructed in 1949 and has undergone substantial upgrades in 1957, 1970, 

1980 and 1995.  Other minor improvements were implemented in 1988, 1993, and 1997.  The 

existing WWTP site plan is shown in Figure IV-11.  A schematic of the existing WWTP is 

provided in Figure IV-12.  The following is a brief description of the major components of the 

WWTP. 

 

1. All flow from the service area arrives at the plant in an 18-inch common force main from 

Riverside and Prindle pump stations and a small 6-inch force main and pump station 

serving Shoreline Drive.  There is no gravity flow to the plant. 

 

2. A Doppler meter, installed in February 1999, measures the influent flow where the force 

main enters the site. 

 

3. The flow enters the top of the elevated headworks structure which consists of a grit 

chamber and rotating fine screen.  The grit chamber removes sand and gravel and the 

screen removes plastic and rubber goods, rags and other larger debris.  The screen 

(Hycor) apparatus compresses the screening and discharges directly into a trash bin for 

disposal.  A bypass channel with manual bar screening is also provided. 

 

4. The treatment process consists of primary clarification, trickling filter and secondary 

clarification.  Two aeration basins are used for ammonia removal during the summer and 

flow equalization during the winter. There are two equal-sized primary clarifiers that are 

the spiraflow type.  Each primary clarifier is 50-feet in diameter and has a sidewater 

depth of 9-feet.  Both primary clarifiers are made of concrete and have a sloped floor and 

sludge collection rake arm assembly. 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-36 

INSERT FIGURE IV-11 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 INSERT FIGURE IV-12 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-37 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

5. There are two unequally sized trickling filters.  Filter No. 1 is 7-feet deep and has a 

diameter of 90-feet and Filter No. 2 is 6-feet deep and has a diameter of 66-feet.  Both 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-38 

use rock filter media. 

 

6. After biological treatment in the trickling filters, the flow is pumped to two secondary 

clarifiers.  The first secondary clarifier is the spiraflow type with a diameter of 65-feet 

and a sidewater depth of 10-feet.  The newer clarifier is the center feed type with a 

flocculating center well and has a diameter of 65-feet and a sidewater depth of 18-feet.  

Both clarifiers are made of concrete and have a sloped floor and sludge collection hopper. 

Sludge is recirculated back to the aeration basins or wasted to the primary clarifiers. 

 

7. During the summer, when the plant is operating in the nitrification mode, the flow 

leaving the trickling filters is sent to the north aeration basin prior to secondary 

clarification.  The basin converts harmful ammonia into nitrate.  The aeration basin has a 

volume of 0.95 MG with a sidewater depth of 9-feet.  The basin is mixed and aerated 

with four two-speed fixed 15 Hp aerators.  The second (south) aeration basin is not used 

in the summer. Flow leaving the extended aeration basin is pumped to the secondary 

clarifiers. 

 

8. During the winter, when nitirification is not required, both aeration basins are drained and 

are used for influent equalization storage.  Inflows in excess of about 7.5 MGD are routed 

to the equalization storage basins for treatment after influent flow decreases below plant 

capacity, which is usually a couple of days later. 

 
9. After clarification, the wastewater flows by gravity to the chlorine contact basins for 

disinfection.  There are three chlorine contact basins, but only two are currently used for 

disinfection.  Chlorine Contact Basin 1 has been converted for use as a flow diversion 

structure.  The chlorine is produced in the chlorine building by mixing chlorine gas with 

plant water.  The gas is stored in 150-pound cylinders. 

 

10. The disinfected effluent is dechlorinated with sulfur dioxide which is currently stored in 

150-pound cylinders.  

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-39 

11. The dechlorinated effluent then flows by gravity to a single port outfall in the Chehalis 

River. 

 
12. Primary solids and waste activated sludge (WAS) are pumped to the primary anaerobic 

digester, which has a capacity of 158,239 gallons.  The primary anaerobic digester is 

mixed by recirculation pumps and heated to approximately 37°C.  Digested sludge is then 

transferred to the secondary anaerobic digester, which is used for sludge storage and 

supernating.  The secondary anaerobic digester has a capacity of 158,239 gallons and is 

neither mixed nor heated.  Treated biosolids are pumped from the secondary anaerobic 

digester to the open sludge storage basin that has a volume of 342,000 gallons.  Solids 

from the storage tank are pumped to sludge drying beds at approximately 8-10% solids.  

There are 14 sludge-drying beds that are all covered.  However, four of the beds are used 

for storage of equipment.  Total available drying bed area that is currently used is 20,000 

square feet. 

 
The City's operation and maintenance (O&M) manual provides descriptions of the various 

design parameters, sizes, locations, O&M and troubleshooting for the system. Design criteria for 

the plant is summarized in Table IV-3 and a list of plant equipment is summarized in Table IV-4. 

 

 

 

 
 

TABLE IV-3 
EXISTING WWTP DESIGN DATA 

Rated Flow Capacity  
Secondary Treatment Capacity 7.5 MGD 
Peak Hydraulic Capacity 13.0 MGD 
Secondary Treatment Capacity w/Equalization Storage 9.3 MGD 

 

Rated Loading Capacity  
ERUs 14,958  
BOD5 4,880 lbs/day 
TSS 5,125 lbs/day 

 

Influent Force Main  
Type, Diameter 18-inch DIP 
Peak Pumping Capacity 15.4 MGD 

 

Chlorine Contact Tanks  
No. 2 – 102,600 gallons (l:w) = 60:1 
No. 3 – 89,900 gallons (l:w) =  



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-40 

Total – 192,500 gallons  
Detention Time at 4 MGD 70 Minutes 
Detention Time at 13 MGD (Peak Flow) 21 Minutes 

 

Chlorination Equipment  
Number 1 
Capacity 500 lbs/day 
Chlorination Rate 15 mg/l 
Control Oxidation Reduction Potential (ORP) 

 

Anaerobic Digester No.1  
Volume 158,230 gallons 
Operating Temperature 37°C  
Mixed Yes 
Sidewater Depth 22-Feet 
Diameter 35-Feet 

 

Anaerobic Digester No.2  
Volume 158,230 gallons 
Operating Temperature Ambient  
Mixed No 
Sidewater Depth 22-Feet 
Diameter 35-Feet 

 

Sludge Storage Basin   
Volume 342,000 gallons 
Sidewater Depth 10-feet 

 

Dechlorination Equipment (Sulfur Dioxide)  
Number 1 
Capacity 250 lbs/day 
Control Oxidation Reduction Potential (ORP) Paced  

 

Plant Outfall  
Size 24-inch 
Length 380-feet 

 

Emergency Generator  
Size 90 kW 
Fuel Type Diesel 

 

Sludge Drying Beds  
Type Covered 
Number 14 
Size 20-Feet X 100-Feet 
Total Area 28,000 Square Feet 
  

 

 
 

 
TABLE IV-4 
EXISTING WWTP PARAMETERS 
Headworks 
12 ft. X 12 ft. Grit Chamber 
5.3 MGD Hycor Screen 
7.7 MGD Parshall Flume 
13+ MGD Bypass Bar Screen 
 

Primary Clarifiers 
No. of Tanks – 2 
Sidewater Depth – 9ft. 
Diameter – 50 ft. 
Area/Tank – 1,963 sf. 
Weir length/tank – 342 ft. 
Volume/tank – 134,000 gal. 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-41 

Trickling Filter No. 1 
Rock Media 
Depth – 7 ft. 
Diameter – 90 ft. 
Area – 6,362 sf. (0.15 acres) 
2 – 3.7 MGD Recirc. Pumps 
 

Trickling Filter No. 2 
Rock Media 
Depth – 6 ft. 
Diameter – 66 ft. 
Area – 3,421 sf. (0.08 acres) 
2 – 3.7 MGD Recirc. Pumps 
 

Secondary Clarifier No. 1 
Sidewater Depth – 10 ft. 
Diameter – 65 ft. 
Area – 3,320 sf. 
Weir Length – 477 ft. 
Volume – 270,000 gal. 
 

Secondary Clarifier No. 2 
Sidewater Depth – 18 ft. 
Diameter – 65 ft. 
Area – 3,320 sf. 
Weir Length – 372 ft. 
Volume – 453,000 gal. 
 

Filter Feed Pumps 
2 at   2.1 MGD 
1 at   4.3 MGD 
Total 8.5 MGD 
 

Aeration/Equalization Basins 
No. of Basins – 2 
L:W – 125 ft. X 125 ft. 
Sidewater Depth – 10 ft. 
Area/tank – 15,625 sf. 
Volume/tank – 955,000 gal. 
2 – 1 MGD Dewatering Pumps 
 

Secondary Clarifier Feed Pumps 
2 at     5.5 MGD 
1 at     2.0 MGD 
Total 13.0 MGD 
 

Aerators (each basin) 
Type: Fixed 
Power: 15 Hp 
Number: 4 
Hp/1,000 cf.: 0.5 
 

 

 

 
 
 
CAPACITY OF EXISTING WWTP 
A comprehensive capacity evaluation of the existing WWTP was prepared in 1993.  This 

capacity evaluation took into account all of the plant upgrades and established firm plant 

capacities for flow, BOD5 and TSS.  The plant’s firm capacity for secondary treatment is 7.5 

MGD.  Using the two equalization storage basins allows for a flow of 9.3 MGD to be treated to 

secondary standards.  Flows through the plant in excess of 7.5 MGD receive only primary 

clarification and disinfection with chlorine.  Peak hydraulic capacity is 13.0 MGD regardless of 

permit conditions.  Table IV-5 shows the hydraulic capacity for major unit processes at the plant. 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-42 

TABLE IV-5 
EXISTING UNIT PROCESS HYDRAULIC CAPACITY 
Treatment Units Hydraulic Average (MGD) Capacity Peak (MGD) 
Headworks Facilities 7.5 13.0 
Equalization/Aeration Basins N/A 13.0 
Primary Clarifier Splitter Box 7.5 7.5 
Primary Clarifiers 4.7 11.8 
Trickling Filter Feed Pumps 7.5 7.5 
Trickling Filter Distributor Arms N/A 8.98 
Secondary Clarifier Feed Pumps 7.5 13.0 
Secondary Clarifier Splitter Box 7.5 13.0 
Secondary Clarifiers 5.3 8.0 
Chlorine Contact Tanks 5.0 15.1 
Dechlorination Systems 7.5 7.5 

 

Firm capacity of the plant under the current NPDES permit for BOD5 and TSS is more difficult 

to quantify because of the variability in loading rates for each unit process shown in DOE’s 

"Criteria for Sewage Works Design" (Orange Book).  The trickling filter loading rate for BOD5 

is the most critical for determining the plant's BOD5 capacity.  According to the Orange Book, 

the trickling filter loading rate should be between 25 and 300 lbs/day/1,000 cf. Therefore, with 

the existing trickling filters, the BOD5 capacity is from 1,026 lbs/day up to 19,518 lbs/day.  

Based on a low loading rate of 75 lbs/day/1,000 cf the BOD5 capacity is 4,880 lbs/day. 

A more realistic rate of 150-lbs/day/1,000 cf yields a trickling filter capacity of 9,750 lbs/day.  In 

addition, the primary clarifiers remove an average of 24% of influent BOD5.  Therefore, the rated 

BOD5 capacity of the plant is 13,000 lbs/day based on 24% removal in the primary clarifiers and 

a loading rate of 150-lbs/day/1,000 cf for the two trickling filters.  No allowance is assumed for 

BOD5 capacity in the aeration basins. 

 

The TSS capacity of the plant according to the 1993 capacity evaluation is 5,125 lbs/day.  This is 

mostly limited by the solids process train.  Ammonia removal was not required in the previous 

NPDES permit and subsequently was not evaluated in the 1993 report.  The WWTP has 

demonstrated adequate ammonia removal capacity from June through October in 1996-98 when 

extended aeration has been applied.  However, the ammonia removal capacity for high flow 

conditions is minimal and is limited by aerator capacity.  

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-43 

DOE performed a facility inspection of the WWTP in June 2000. Mr. Dave Knight (DOE) issued 

a letter to the City on September 15, 2000 regarding concerns he had about plant capacity and 

operations as a result of the inspection. See Appendix B for the inspection letter and subsequent 

correspondence from Gibbs & Olson to the City, which responds to Mr. Knight’s concerns. 

 

EXISTING PLANT CONDITIONS 
Data on the plant flows and performance are collected by the plant operators and recorded on 

report forms (DMRs) which the City submits each month to the DOE.  A detailed analysis of 

WWTP flow is presented in Section V of this report.  A summary of the plant influent loading 

data for BOD5 (mg/l), BOD5 (lbs/day), TSS (mg/l), TSS (lbs/day), ammonia (mg/l) and ammonia 

(lbs/day) from the beginning of April 1995 through the end of March 1998 is presented in Table 

IV-6.  The following figures show the influent parameters. 

 

 

 

INSERT TABLE IV-6 

MONTHLY WWTP INFLUENT DATA 
 
 
 
 
 
 
 
 
 
 
 
 
 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-44 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Influent 
Figure IV-13: This graph shows the monthly average influent BOD5 concentration to the 

WWTP.  All values are expressed as milligrams per liter (mg/l). Table IV-6 shows the overall 

average BOD5 concentration to be 165 mg/l. The average wet weather (November 1 though 

April 30) BOD5 concentration is 129 mg/l while the average dry weather (May 1 through 

October 31) BOD5 concentration is 200 mg/l.  For purposes of this report, the 90th percentile 

value (maximum monthly average) of the entire data set is 246 mg/l and is used for design 

calculations. 

 

Figure IV-14: This graph shows the monthly average influent BOD5 mass loading to the WWTP.  

All values are expressed as pounds per day (lbs/day).  Table IV-6 shows the overall average 

BOD5 loading to be 2,370 lbs/day.  The average wet weather (November 1 though April 30) 

BOD5 loading is 2,534 lbs/day while the average dry weather (May 1 through October 31) BOD5 

loading is 2,207 lbs/day.  For purposes of this report, the 90th percentile value (maximum 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-45 

monthly average) of the entire data set is 3,264 lbs/day and is used for design calculations.  

Existing BOD5 removal capacity is greater than the existing design loading condition. 

 

Figure IV-15: This graph shows the monthly average influent TSS concentration to the WWTP.  

All values are expressed as milligrams per liter (mg/l).  Table IV-6 shows the average overall 

TSS concentration to be 161 mg/l.  The average wet weather (November 1 though April 30) TSS 

concentration is 143 mg/l while the average dry weather (May 1 through October 31) BOD5 

concentration is 178 mg/l. For purposes of this report, the 90th percentile value (maximum 

monthly average) of the entire data set is 241 mg/l and is used for design calculations. 

 

 

 

 

INSERT FIGURE IV-13 INFLUENT MONTHLY BOD5 CONCENTRATION 

INSERT FIGURE IV-14 MONTHLY AVERAGE INFLUENT BOD LOADING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-46 

 

 

 

 

 

 

 

 

 

 

 

 

INSERT FIGURE IV-15 Monthly Average Influent TSS Concentration (mg/l) 

INSERT IV-16 Monthly Average Influent TSS Loading 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Chehalis, Napavine and Lewis County Sewer District No. 1  155.1038 
General Sewer Plan  February 2001 IV-47 

 

 

 

 

 

 

 

 

 

 

 

 

Figure IV-16: This graph shows the monthly average influent TSS mass loading to the WWTP.  

All values are expressed as pounds per day (lbs/day).  Table IV-6 shows the overall average TSS 

loading to be 2,458 lbs/day.  The average wet weather (November 1 though April 30) TSS 

loading is 2,896 lbs/day while the average dry weather (May 1 through October 31) TSS loading 

is 2,020 lbs/day.  For purposes of this report, the 90th percentile value (maximum monthly 

average) of the entire data set is 3,971 lbs/day and is used for design calculations.  Existing TSS 

removal capacity is greater than the existing design loading condition. 

 

Figure IV-17: This graph shows the monthly average influent ammonia (NH3-N) concentration 

to the WWTP.  All values are expressed as milligrams per liter (mg/l).  Table IV-6 shows the 

overall average ammonia concentration to the plant is 22.3 mg/l.  The average wet weather 

concentration is 13.8 mg/l and the average dry weather concentration is 30.3 mg/l. For purposes 